SRM850VH
PARTS CATALOG

2002 YEAR

5é¢d

SATO MFG.CO.,LTD.

a o ,
36033 TSOLA VICENTINA (VI) ITALIA
Tel. 0444 977655 r.a. - Fax 0444 977200
E-mail info@sabreitalia.com — htip: reitatia.com

bé&s




SRM850VH 1 Front Axle, Steering System




3e2id

1 Front Axle, Steering System

02.1

SRM&50VH

Item No Parts number i Parts name Remarks Q'ty
1- 1 71250262300 Tire (L) AG350-7 1
1-2 | 71250262400 Tire (R) AG350-7 1
-3 0022400040 | U-Nut M10 2
-4 | 7082200000 Washer 4
-5 7292461010 pusteap | | 2 |
-6 0010100820 Bolt U Mex20 | 20
-7 0027100008 Springwasher | M8 | 6 |
-8 | 0040146204A Bearing 6204 (2NS) 6
-9 | 71200220000 Hub (Front wheel) 6
1-10 | 71220260200 Rubber (Front wheel) 6
-1t | 71200220100 | Plate (Front wheel) _ 2
1-12 ootoloosls . Bot M8 X 16 2
1-13 | 0027100008 |  Springwasher M8 2
1-14 71250220900 | Knuckle (LH) 1
I-15 | 71250220800 Knuckle (RH) 1
i-16 | 7076410000 Link ball BL10BD 2

| .17 | oo27i00010 Spring washer M10 2
i 1-18 | - 0020100010 Nut MLO 1

1-19 0020100010 Nut. M10 1

120 | 71256120300 Rod 4
1-21 | 0200000062 Nut M10(L) 1
1-22 | 7076410010 Link ball BL10BDL 2
1-23 | 71250220100 |  Frontaxlo 2
1-24 |  00MB2525DU_ Bush MB2525DU | 2
1-25 |  00MB2025DU | Bush MB2025DU | 4
1-26 | 0060670000 | Fitting, grease M6 X P1.0 A 2
127 | 0036100020 Snap ring S 20 2
1-28 | 0026100020 Plain washer M20 2
1-20 | 0100000016 Bolt M8 X 30 4
1-30 | 0020100008 . Nut ] M8 4 |
1-31 71250220200 Plate (Rubber) 1 |
1-32 ‘0010100820 Bolt M8 X 20 1
1-33 0020100008 Nut M8 1
-3¢ | 0027100008 Plain washer M8 1
1-35 71220260400 Rubber (Front) 2 |,
136 | 0100000060 Bolt M10X 65 4 |
1-37 0020100010 Nut Mo | 1
1-38 71220221200 | Pin (Center) o 1
1-39 0060670000 Pitting, grease | MBXPLOA | 1
1-10 0022400016 B U-Nat T wMie B e
1-41 0027100016 . Springwasher Mmie | 1 |
1-42 | 7022200000 |  Washer 1
1-43 | 71256121100 i Steering column 1
1-44 0010100816 |  Bolt i M8 X 16 1
1-45 | 0027100008 | Spring washer M8 1
1-46 | 0026100008 ' Plain washer M8 1 !
1-47 | 71256121200 | Cover column 1|
1-48 0010100612  Bolt M6 X 12 1

§ 2% SATO MFG. CO., LTD.

&

1/2




SRM850VH 1 Front Axle, Steering System
ltem No Parts number : Parts name Remarks Q'ty
1-49 0027100006 | Spring washer M6 4
1-50 0026100006 | Plain washer M6 4
1-51 71206160000 ' Bush 1
1-52 | 71206160100 Boot 1
1-53 71306160100 CollarBooty | 1
1-54 71206160200  Steering wheel R
1-55 0020200014 Nut ’ | MuxPLs | 1
1-56 | 0027100014 | Spring washer M14 1
1-57 0026100014 |  Plain washer M4 1
1758‘ 7]256121000___-“ T ”Sbal’t steermg o 1
1-59 | 71206160300 | Pin 6 X33(28) 1
1-60 | 1026100006 | Plain washer M6 1
1-61 | 1031199006 [ Pin with Stopper 66 1
162 | (036100015 | Snapring 515 1
1-63 | 0036500035 Snap ring R 35 1
1-64 |  0040146202A |  Bearing bal | 6202(2N8) 1
1-65 __7120?0_2(_}200 - L Pillion gear ~ 1 i
1-66 - | 7366621080 |  Washer 1
1-67 0430010120 ~ Bearing needle 1
1- 68 712.07040000:’1\77 - 7 Steering gear box Assy 1
.1 68 71207020100 Steering gear box case 1
1-69 0160000506 Set screw M5 X6 2
1470 | 7366621040 Bush BC2 2
1-71 | 7256540010 Boot 2
C1-12 | 7366621030 Luck gear 1
173 | 71206121000 Collar (Boot) RH i
1-74 | 4452041000 Collar (Boot) 1
1-75 | 0010130870 Bolt MBX70(11T) | 2
1-76 1 0027100008 Spring washer M8 2
177 0026100008 Plain washer M8 2
178 | 0020200008 | Nut _ M8 2
1-79 | 71256120200 | Guide relay rod 1
1-80 0010110620 . Belt MEX20(8T) | 2
1-81 0027100006 | Spring washer _ M6 2
1-82 71206120500 ! Relayrod 1
1-83 71256120100 . Arm (Steering) 1
1-84 0010110860 |  Bolt M8 X 60 (8T) 1
(-85 0010110830 |  Bolt M8 X 30 (8T) i
1-86 0027100008 _ Spring washer M8 | 2
1-87 0010210830 Bolt o M8X30(8T) | 2
1-88 | 0027100008 | Spring washer M8 2

$2&@ SATO MFG. GO., LTD.

&

02.1___ 2/2




SRM8K0VH 2 Rotary System




L

SRM850VH 2 Rotary System

1

1/2

Item No Parts number Parts name Remarks Q’ty

2-1 71285320000 ? Rotary cover 1

2-2 71255320700 Guard cover LH 1

2- 0010100820 Bolt M8 X 20 1

2-4 0020100008 Nut M8 1

2-5

2-6 71225362100 Rubber rotary cover 1

2-7 71225321400 Plate rubber 1

2-8 0027100008 Spring washer M8 6

2-9 0024500008 Cup nut M8 3
2-10 0010100820 Bolt M8 X 20 6
2-11 71255320300 Pin 1
2-12 0210000008 Nylon nut M8 1
2-13 71225320500 Guide rotary cover 1
2-14 0010100816 Bolt M8 X 16 1
2-15 0026100008 Plain washer M8 |
2-16 0027100008 Sprung washer M8 |
2-17 0020100008 Nut M8 |
2-18 71215320800 Guard cover LH 1
2-19
2-20
2-21 71255320500 Support rotary cover 1
2-22 0064500100 Plug PT1/8 1
2-23 0100000015 Bolt M8 X 25 12
2-24 0026100008 Plain washer M8 16
2-25 0027100008 Sprung washer M8 12
2-26 0020100008 Nut M8 12
2-27 71205320500 Pulley rotary 1
2-28 6030201000 Washer 1 |
2-29 0027100010 Spring washer M10 1|
2-30 0010101025 Bolt M10 X 25 1|
2-31 71225320300 Belt stopper rotary 1 ;
2-32 0010101020 Belt M10 X 20 1|
2-33 0020100010 Nut M10 1
2-34 0600030627 Oil seal UE30627 1
2-35 0036500062 Snap ring R 62 1
2-36 0040146206A Bearing ball 6206(2NS) 1
2-37 71205320400 Shaft rotary 1
2-38 0300000002 Key TXT7X25RRH 1
2-39 0040106007A Bearing ball 6007 1
2-40 0036500062 Snap ring R 62 1
2-41 0600356210 Oil seal UE356210 2
2-42 71225320900 Boss knife 1
2-43 7002320010 Guard cover knife 1
2-44 0027100016 Spring washer M16 1
2-45 0020210016 Nut M16 X P1.5(6T) 1
2-46 0010111025 Bolt M10 X 25(8T) 2
2-47 0027100010 Spring washer M10 2
2-48 71225361100 Arm blade 1

$222 SATO MFG. CO., LTD.

e




SRM850VH 2 Rotary System

ltem No Parts number Parts name Remarks Q’ty
2-49 71225362000 Blade 2
2-50 7392040000 Collar 2
2-61 7396070000 Bolt M10X 25(11T) 4
2-52 71305360300 Bolt 2
2-53 0027100010 Spring washer Mi0 4
251 0020100010 Nut M10 4
2-55 6002202000 Washer 2
2-56 0027100012 Spring washer MI12 2
2-57 71305360500 Nu{ castle M12 BT 2
2-58 003010322565 Split pin $3.2X25 2
2-59 71255320600 Arm 1
2-60 0036800012 Snap ring ElZ 1
2-61 71205360100 Shoe brake w0358 1
2-62 0015100315 Screw M3 X5 2
2-63 0027100003 Spring washer M3 2
2-64 0020100003 Nut M3 2
2-85 7252110000 Spring 1
2-66 7252221000 Eye bolt 1
2-67 0020100008 Nut M8 2
2-68 0027100008 Spring washer M8 1
2-69 71205360309 Wire brake i
2-70 606608000C Pin ¢ 6X19(:5) i
2-71 002610000¢ Plain washer M6 i
2-72 003119900¢ Pin with stopper ¢ 68 i
2-73 7133532110 Lever rotary i
2-74 606603002 Grip $9.5R 1
2-75 273722001‘_!) Rod wire 1
2-76 '
2-77 0026100006 Plain washer M6 1
2-78 0031199006 Pin with stopper 1
2-79 0010100870 Bolt M8X 20 2
2-80 0020200008 Nuf M8 2
2-81 712056321100 Rod wire rotary 1
2-82 6066080( )0 Pin ¢ 6X19(15) i
2-83 00261000 06 Plain washer M6 2
2-84 00311991.06 Pin with stopper o6 2

$2&&& SATO MFG. CO;, LTD.

&




e ’ o

SRM850VH 3 Adjustment of cutting hight System




SRM850VH 3 Adjustment of cutting hight System
[tem No Parts number | Parts name Remarks Q'ty |
3-1 71256220300 | Rod 2
3-2 | 0020100016 Nut M16 2
3-3 | 71256220500 i  Turn buckle 2
3-4 | o0020100016L i CoNat - MIBL 2
3-5 71256220100 Rod T
3-6 0036800012 | Snapring El2 | 2
37 | 0022400000 | U-Nut - M1 6
3-8 6032201000 ! Washer 6
3-9 71266220200 ek T
3-10 | 71256220200 Link 1
3;11 . _._“'.;1-3053-25400 gl;ring rotary 2
3—12 ) - 0026100008 Plain washer M8 2
3-13 | 0031199008 Pin with Stopper $8 2
3-14 | 71216220800 Link | 2
3-15 0200000012L Nut M12L 2
3-—-16_3__ ) 71216220700 Turn buckle 2
3-17 | 0020100012 Nut M12 2
3-18 71216220600 Link 2
3-19 | 0022400010 U-Nut M10 2
3-20 | 6032201000 Washer 2
3-21 71216220900 Arm 2
3-22 0030300625 |  Spring pin 625 2
3-23 0030303525 " Spring pin ﬁ $35%25 | 2
3-24 71336220400 | Shat R i
3-25 | 0010101090 Bolt M10% 90 1
3-26 | 0020100010 Nut ] M10 2
3-27 71206220700 Lever UP rotary 1
3-38 | 71206260000 Grip 1
3-29 71256220600 Guide plate 1
3-30 | 0010100820 Boit M8 % 20 2
331 | 0026100008 Plain washer M8 4
3-32 0027100008 Spring washer M8 4
333 | 0020100008 Nut M8 4
3-34 0010100816 Bolt M8 X 16 2
3-35 0020100008 Nut M8 1
3-36 | 71216220400 Pin 2
3-37 0036800012 Snap Ring E12 4
3-38 ~oolot00820 | Bok M8 X 20 1

$38&& SATOMFG. CO., LTD. o

021

.




SRM850VH 4 Rear wheel, HST System e,




SRM8560VH 4 Rear wheel, HST System

Item No Parts number | Parts name Remarks Q'ty |i
4-1 71250262200 | Tire (L) 16X7.00-8PL | ¢
42 | 71250262100 Tire (R) 16X7.00-8PL | 1
4-3 ooi0101025 " Bolt MI0X25 |- 8 |
4 0027100010 Spring washer M10 8
4-5 | 7760020000 |  Hub (Rear wheel) 2
4-6 0031311040 Pin T s toxas@n |2
4~7 h 00’31199010 I Pm \;lth stopper ' ¢ 10 2
4-8 71250261500 |  Trans mission | FE29 ABO1 1
49 | oo10100820 Bolt M8 X 20 1
4-10 | 0027100008 Spring washer M8 1
4-11 - .s
4-12 | 71250261400 | Fan (HST) 3 1
4-13 | 0160000056 Set screw 4 M5X6 1
T ) :
4-15 | 0310005516 Key 5X5X16R 1
416 | 71252120100 Pulley (HST) 1
4-17 | 0010100820 Bolt M8 X 20 1
418 | 0027100008 Spring washer M8 1
4-19 | 6002201000 Washer 1
4-20 71250220500 U bolt 2
a2t 0020100010 Nut M10 4
4-22 | 0027100010 Spring washer M10 4
4-23 60894060300 Nipple 1
424 | 71250260300 Nipple PT3/8XPT3/8 | 1
4-25 41804063200 Elbow PT3/8XPT3/8 | 1
4-26 71250261100 Joint PT3/8%10.5 1
4-27 4816282000 B-Band ¢ 11~16 2
4-28 | 71250261600 Hose 1
4-29 71250261200 Hose 1
4-30 | 71250261000 Tank HST 1
431 | 71252120700 Tension arm traction 1
432 71252120200 Tension pulley traction 1
4-33 | 0040146203A Bearing ball #6203NS) | 1
434 | 0036500040 Snap ring R40 1
4-35 | 6102040000 | Washer 1
4-36 | 0027100008 Spring washer M8 1|
4-37 | 0010100816 Bolt M8 X 16 'R
4-38 " 00MBI6ISDU | DUbush MB1615DU 2
4-39 0036800012 | Snapring E12 1
4-40 | 6062105000  Spring 1
4-41 | 7252221000 |  Eyebolt 1
4-42 0020100008 Nut M8 '
4-43 | 0027100008 Spring washer M8 1 |
444 0026100008 Plain washer M8 2
445 | 0020100008 Nut M8 1
4-46 71205360200 Wire rotary 1
4-47 | 4642100010 I Spring 1
448 | 0026100010 | Plain Washer M10 2

$2&2 SATOMFG. GO., LTD.

i




SRM850VH 4 Rear wheel, HST System

02.1

Item No Parts number Parts name Remarks Q'ty
4-49 0031199010 Pin with stopper ¢ 10 1
450 | 0040146004A | Bearing ball H6004(2NS) 2
4-51 71252120600 Tension arm rotary 1
4-52 0036800015 |  Snapring El5 1
4-53 - 7 1252120}1067” o -_w”[:_e-nsion pulley mt;l;; - 1
A4=54 0040146203A Boll bearing | #6203(eNs) | 2
4-55 0036500040 - |  Snapring RO | 1
4-56 | 6102040000 | Washer 1
4-57 0027100008 Spring washer M8 1
4-58 | 0010100816 Bolt M8X 16 i

) 4*-59 7 777778762:1756620 Spring washer i

460 | 0026100008 Plain washer M8 1
4-61 | 0031199008 Pin with stopper o8 1

462 | 0026100006 Plain washer M6 1

) ;17‘6;3 1 0031199066 Pin with stopper ¢ 6 1
R

$2F2 SATO MFG. CO., LTD.




SRM850VH 5 HST, Control System




SR?\/ISBOVH 5 HST, Cc;;ifrol System 02.1 1/3

Item No Parts number Parts name Remarks Q'ty
51 71256022200 Lever brake 1
‘5.2 | 71406021100 Spring 1|

5-3 | 0026100008 |  Plain washer M8 1
54 | 0027100008 | Spring washer M8 1
5-5 0020100008 |  Nut M8 1
5-6 0036800012 O Nat B2 2
547 | 71256022100 | Spring washer 1
58 | 71256022000 Pin pedal 1
59 | 71206360000 ‘Ruhber pedal 2
510 | 71256021900 ~ Rod 1

5-11 | 0031199010 Pin with stopper 10 2
5-12 | 0026100010 | Plain washer M10 2
513 | 0100000015 | Bolt M8 X 25 1
5-14 | 0020100008 i  Nut M8 1
5-15 | 71256022300 |  Pedal | 1
5-16 | 71256021800 |  Pin [
5-17 » b' 00368060-12 Snap ring . El12 2
5-18 - | 71256021700 ~ Link 1
519 | 6066080000 Pin $6Xx19(15) | 1
5-20 | 0026100006 Plain Washer M6 1
5-21 | 0031199006 | Pin with stopper ¢ 6H 1
5-22 | 71206320500 |  Rod 1
5-23 | 0200000021 | MNut ] MBL. 1
5-24 | 6066530100 | Tumbuckle 1
5-25 | 0020100008 Nut M8 1

- 5-26 71256021600 Rod 1

527 | 0020100008 Nut M8 2
5—28 S 0027100008 Spring washer MS 1

5-29 | 6066080000 Pin $6X19(15) 1

530 | 0026100006 Plain washer M6 1

5-31 | 0031199006 Pin with stopper $6 1

532 | 71256021500 Arm brake 1
5-33 | 6066080000 Pin 6% 19(15) 1
5-34 | 0031199006 | Pin with stopper 06 1
535 | 0010100816 { Bolt M8 X 16 1
'5-36 | 0027100008 | Soring washer M8 1
5-37 | 6102040000 |  Washer 1
5-38 | 71256021400 |  Spring 1
5-39 10026100006 | Plain washer M6 1
5-40 | 0031199006 |  Pin with stopper 66 1
5-41 | 71256060100 |  Wire o 1
5-42 | 6062105000 |  Spring 1
5-43 | 71256021000 | Amm 1

5744 | 0030300525 Spring pin 5% 25 1

545 | 0030300325 Spring pin $3IX25 1
5-46 | 0031199010 | Pin with stopper 10 ]
5-47 | 71256022600 | Rod 1
5-48 ) 0031199010 Pin with Stopper ¢ 10 1

$222 SATO MFG. GO., LTD. N




SRM850VH 5 HST, Conitrol System

[tem No Parts number Parts name Remarks Q’ty
5-49 6066030010 " Grip 1
5-50 | 71336020800 |  Lever sub change 1
5-51 0036800012 i Smpring | B2 1
5-52 80315260000 o Gip R
5-53 _ e
554 ) )

585 IO
5-56 0020100008 DN M8 1

557 | 0027100008 . Spring washer M8 1
558 0020100008 Nut B M8 1

559 | 7252221000 Eye bolt 1

560 | 4012100072 ‘Spring 1

561 | 71256020800 Arm 2

562 | 003680012 Snap ring E12 1

563 | 0015100315 Screw M3 X 15 2
564 | 70746060800 Shoe brake 1
565 | 0027100003 Spring washer M3 1
5-66
567 | 71206020900 Pulley friotion 1
5-68 | 0030300332 Spring pin $3X32 2
5;59. 0030300532 ~_ Spring pin & 5X32 2
570 |  0OMBISI0DU DU bush MB1610DU 2
571 | 0020110008 L Nut M8 1
572 |  00261)0008 |  Plain washer M8 1
5-73 | 7133€920200 Shaft HST lever 1

574 | 0014200830 Bolt M8 X 30 1

575 | 71256020900 Spring 1
576 |  0020:00008 Nut M8 1

_5—77_ a 0027100008 Spring washer M3 1
5—7737 0268000012 Hard washer 1

e 71206020500 Lever HST 1
580 | 71296060000 Grip 1

5-81 | 0026100008 Plain washer M8 1

582 | 0017100008 Spring washer M8 1
5-83 0020100008 Nut M8 1

5784 | 7876410010 Link ball BL8DL 1
585 | 0200000021 Nut M8 1
5-86 | 71256020500 " Rod - 1

| 5-87 0020100008 Nut M8 1
5-88 71256020400 ~ Rod 1
5-89 0020100008 ¢ Nut M8 1
5-90 | 7676410000 | Link ball BL8D 1
5-91 | 0020100008 Nut M8 1
5-92 | 0027100008 Spring washer M8 s
5-93 | . 71256020300 Link | ‘
5-94 |  00MB1420DU DU bush MB1420DU ;
5-95 0036800012 Snap ring E12 3

5-96 | 0020100008 Nut M8 1

$&8&& SATO MFG. CO., LTD.

L L/ pm————

2/2




SRMB850VH 5 HST, Control

System

02.1

3/3

ltem No Parts number | Parts name Remarks Q'ty
5-07 0027100008 Spring washer M8 1
598 | 7876410010 Link ball BLSDL 1
5-99 | 0200000021 ~ Nut M8 L 1
5-100 | 71256020200 | Rod - 1
5-101 0020100008 N - M8 I
5102 7876410000 | Lekbal | BLeD 1
5103 71266020100 '___ AmHsT | {
5104 0030300520 Spring pin T ssxw0 1
5-105 0030300320  Springpin $3X20 1
5-106 | 0020100008 ) Nut M8 1
s-107 | 0027100008 Spring washer M8 1
5-108 | _ 71256020700 | Red !
|
|
|
I
b — -
:
|
| ;
| !
S |
S |
R |
AR |
- ; :

$2&d SATO MFG. CO., LTD.

£




6 Frame, Seat, Cover JSystem

SRM850VH




SRM850VH 6 Frame, Seat, Cover System

[on—c

[tem No Parts number Parts nhame Remarks Q’ty !
6l 71251020400 Frame 1 |
62 | 7396207000 (Rubher Cap 2
6-3 71251120600 |Fan cover 1
64 | 0010100816 Bolt M8 X 16 3
6;5' T 00_27]60008 Spring washer M8 3
6-6 | 0010100820 Spring washer M8X20 2
6-7 71331120300 | iFenderFL R
6-8 | 71331120200 ___!_Fenqer FR ] 1
6-9 0027100008 B jSpring washer M8 1
6-10 | 0027100008 'Spring washer M8 8
6-11 | 0026100008 |Plain washer M8 8
6-12 | 0010100816 Bolt M8 X 16 8
6-13 | 71251160200 . Rubber mat LI 1
6-14 | 71251160400 {Rubber mat Li 1
6-15 | 71251160100 " IRubber mat Rl 1
6-16 71251160300 Ruhher mat Ru 1
Ce-17 | 71251160500 Clip Nifco 259 30
6-18 71331120400 Ban per 1
6-19 | 71251160600 Cup M1SG-018B 2
6-20 0010100816 Bolt M8X 16 2
6-21 0027100008 Spring washer M8 2
622 0026100008 Plain washer M8 2
6-23 | 0026100008 | |Plain washer M8 2
6-24 71251120700 | Icover side RH 1
2-25 0020100008 Nut M8 4
6;26“ - 0027166668 Spring washer M8 4
6-27 | 0026100008 Plain washer M8 4
6-28 | 0010100816 Bolt M8 X 16 2
6-29 | 71331120600 Fender RR 1
6-30 0010100816 Bolt M8X 16 4
6-31 | 0027100008 Spring washer M8 4
3-32 | 0026100008 Plain washer M8 4
C6-33 | 71221121200 Fender RL 1|
6-34 71252221200 Base engine 1|
635 | 71201120700 Cover rear 1|
6-36 0010100816 Bolt M8X 16 2 |
6-37 0027100008 Spring washer M8 2
6“38 1 0026 1_(%6_0‘8 Plam washer M8 2
6-39 | 0000100025 | IBolt T Mioxzs | 4
6-40 | oo27i00000 ‘f_'“,[sgi';gg;y_qs_rig_ M10 4
6-41 | 71221820200 | IBaflle plate 1
6-42 | 0010100816 Bolt M8 X 16 2
6-43 0020100008 Nut M8 2
6-44" | 0027100008 lSpring washer M8 2
6-45 | 40701860600 Seat K-4 1
6—46_“ __ 7122 1820500 Stay seat 1
6-47 | 0010101030 Bolt M10X 30 2
6-48 | 0020100010 Nut M10 4

$222 SATO MFG. CO., LTD.

&

— Al aee . -




SRM850VH 6 Frame, Seat, Cover System

02.1

2/2

[tem No Parts number Parts name Remarks Q'ty
6-49 '

650 | 6002201000 Washer 4
6-50 | 6102040000 | |Washer 3
6-52 | 0027100008 1 Spring washer M8 4
6-53 0010100816 Bolt M8 X 16 3
654 | 0026100008 |  |Plain washer M8 i
655 | 0130000820 “iKnob bolt KG-B2 1
6-56 | 71221120800 " [cover seat i
6-57 | 71226420100 | IBrackgEE\VItch 1
6-58 71206420100 | !Spring 2
6-59 | 0026100020 | |Plain washer M20 4
6-60 | 0010100816 | Bolt M8 X 16 3
6-61 __déé%i_dooos i 1Spr1ng washe; ) M8 3
6-62 | 0100000015 i ilgolt ) M3 X 25 1

663 | 0020100008 | iNut_ 8 1
6-64 | 71206420200 [Bracket switch 1
6-65 | 2385200730 'Switch B Bl 49A i
6-66 | 0020400014 Nut MI14XP1.4 1

667 0020100008 Nut M8 4

: 6-68 0625160008 Spring washer 18 2

669 | 0130000820  [Knob bolt KG-B2 1
6;70___ :77771521820400 __~ Spring seat 2
6-71 0010100820 | | Bolt MB8:<20 2
672 | 71221120900 | IStay seat cover 1
6-73 0010100816 | IBolt M8 >. 16 1

_ 6-74 | 0027100008 Spring washer M i
6-75 | 0026100008 Plain washer Me 1

$22@2 SATO MFG. CO., LTD.

At"




SRM850VH 8 FEngine(B&S 16ps) System




SRM850VH 8 Engine(B&S 16ps)

02.1 /3

System
[tem No Parts number Parts name Remarks Q'ty !
8-1 71252220600 Pulley (Engine) 1 %
g2 | 0150716030 Bolt 7/16-20UN 1
83 | 0027171620 Spring washer 7/16-20UNF 1
84 | 6060201000 Washer 1
85 71252260400 Bngine 303777 1
86 | 0010100840 Bolt M8 X 40 4
87 | 0026100008 |  Plain washer M8 8
88 | 0027100008 Spring washer MS 4
8-9 | 0020100008 Nut M8 4
8110 ------- . 7I2é§256300 Stopper engine 1
811 | 0100000016 Bolt M8 X 30 1
8;12f 0026i00006 Plain washer M8 2
8-13 0027100008 Spring washer M8 1
8—14 0020100008 “Nut M8 1
g-15 |  0080320076D V belt SB76 b 1
8-16 0080320034 V belt LB34 o 1
8-17 | 71228160400 Battery GS30AIR | 1
8-18 | 71208163400 " Rubber mat battery 1
8-19 | 71208020100 Bolt battery 2
8-20 71211120300 Stay battery 1
8-21 0026100006 Plain washer M6 2
8-22 | 0027100006 Spring washer M6 2
8-23 | 0020100006 Nat M6 4
8-24 | 71208165200 " Battery cable + 1
8-25 | 71208163300 Battory cablo + 1
8-26 | 71228160200 Ruhher mat battery 1
8-97 71258060500 harnoss A 1
8-28 71258060200 harness B&S 1
_815;) 71-3;68165200 harnoss ST 1
8-30 80329060100 Tier RS60S L
831 | ML40-0019 Tio SG300 |
8-32 | 2385201260 Switch A BL51A 3 |
8-33 | 0020400014 Nut MI4XPL4 - | 3 |
8-34 194-00012 U clip 612 2 |
8-35 | 0020100006 Nut M6 2
o 8-56—_. 1 0027100006 Spring washer M6 2
837 194-00022 U clip 622 2
8-38 | 0020100006 Nut _ M6 1
8-139 0027100006 " Spring washer | M8 2
840 19400015 | Udclp $15 2
8-41 | 0020100006 Nut M6 2
842 | 0027100006 Spring washer M6 2
8-43 194-00008 U clip 58 1
| 8-44 | 0020100006 Nut M6 1
8—f}5 ~ 00271_00006 Spring washer M8 1
~ 8“_4_6 71302265201 Wire choke 1
8-47 71302265100 Throttlo wire 1
8-48 0BBOSO000 Pin & 6X19(15) i

$ & &  SATO MFG. GO., LTD.

AC{




SRM850VH

8 Engine(B&S 16ps) System

Item No Parts number ! Parts name Remarks Q'ty '
8-49 0031199006 Pin with stopper o6 1 E
850 | 71206020600 |  Throttle lever 1
- 8-51 80315260000 Grip 68 1
8-52 | 0100000046 Bolt M12 X 55 1
8-53 | 0265000012 Hard washer M12 2
854 | 098-52212 " Hard rock nut M12 1
8-55 | 71306420100 |  Bracketswitch 1
856 | 2385200730 |  Switch BL49A 1
8-57 | 80320060000 | Tie RT60S L160 | 1
" 5558_"_"'__6526400014 Nut M14X P1.4 1
‘859 | 0010100614 - Bolt M6 14 2
8-60 | 0027100006 Spring washer M6 2
8-61 | 71206420300 Bracket switch 1
8-62 | 0100000015 Bolt M8 X 25 1
863 | 0020100008 Nut M8 1
§-64 | 2355201260 Switch A BL51A 1
8-65 | 0020400014 Nut M14 % P1.4 1
8-66 | 80329060000 |  Tie RT60S L160 | 1
8-67 0010100820 " Bolt M8 X 20 2
8-68 0020100008 Nut M8 2
8-69 0027100008 Spring washer M8 2
870 | 194-00025 U clip 625 2
871 | 0010100612 “Bolt M6 X 12 3
8-72 0027100006 |  Springwasher M6 2
8-73 0010100616 Bolt M6 X 16 2
874 | 0020100008 Nut M6 2
875 | 0027100006 Spring washer M6 2
8-76 0026100006 Plain washer M6 2 |
877 0020100006 Nut M6 2 i
8-78 | 0027100006 Spring washer M6 z |
879 | 0026100006 Plain washer M6 L
880 | 80329060000 Tie RT60S L160 1|
8-81 7122226420 Cover engine 1|
8-82 |  001010081€ Bolt M8 X 16 3 |
8-83 | 002710000 Spring washer M8 3 |
8-84 | 702220001 Washer 3 |
8-85 71252221110 Stay 1
8-86 | 001010082 Bolt M8 X 20 2
8-87 0027100005 ~ Spring washer _ M8 2
3-88 002610000‘3.' o Plain washer o ) M8 2
8-89 0010101023 | Bolt - M10 X 25 2
8-90 | 002710001 Spring washer M10 2
8-91 | 0010101027 Bolt M10 X 25 2
8-92 |  002710001" Spring washer M10 9
8-93 | 001010081: Bolt MBX 16 2
3-94 0027100004 Spring washer M8 2
8-95 | 7122226010 Fuel tank i
" 8-96 001010082, Bolt M8 X 20 4

$2¢&@ SATO MFG. CO., LTD.

2/3




SRM850VH 8 Engine(B&S 16ps) System 02.1 a/3
[tem No Parts number Parts name Remarks Q'ty T T
8-97 0027100008 Spring washer M8 4
- 8#987 e 0026160505 Plain washer , M8 4
N 8799‘ . _7_122_2363090_”7L 777777 Eggl_sterner 1
8-100 71252260600 Fuel hose 1
8-101 378-02466 | Clip 612 2
8-102 194-02015 Clip - 15 | 1 |
8-103 71222224900 |  Cover muffler 1
8-104 71222224200 | Joint mufer 1
8-105 150-02344 | Hose band 623~44 | 2 ‘
8-106 | 7122252"4-3(-)0 Stay muffler I =
8107 | 0151140015 Bolt 1/4-20UNR 4 .
i _8*_1_08 005:7‘7100006 Spring washer M6 4
8109 -
8110 | 71252260100 Cover engine 1
8111 | 0010100816 Bolt MBX 16 3
- “8—112_ 7777007271700008 ) Spring washer M8 3
8113 | 7022200010 _ Washer 3

§ &&¢ SATO MFG. CO., LTD.

+

el




Exsis

FE2OABOZERAADIZOHLTTR¥TEEHNAI v THELS,

DX 52025
7Y

163

108
b@axf)

SRMSSOU )

P PEVEES ¥ i?C!ccmaP%fﬁﬂH‘I"—?X?‘n‘ =
SITYITES ST ST L)
E ] & % s & |sm{ ke ] & =
x ~RuE :/i;li
2 s lahE ] reaancoy s
A . Sl 26FE-29a03P



Allan
Rettangolo

Allan
Rettangolo




Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea

Allan
Linea


Page 2/3

ltem no. Parts No. Parts name
51 0501-620300 Ball bearing
52 0531-202417 Needle bearing
53 0600-020000 Stop ring 20
54 0702-202000 Washer
55 2330-346014 Jig B comp.
56 2122-465103 Gear AB16-22
57 0501-600400 Ball bearing
58 (0501-620200 Ball bearing
59 2122-407505 Gear F30
60 2122-422210 Gear H16
61 2122-431809 Gear F24
62 2132-417901 Jig C
63 2135-416307 Drum BK
64 2103-401706 Cellar 1725115
65 2103-403700 Ccllar 202515
66 2103-425502 Collar 20256.5
67 2103-452500 Collar 152511
68 0501-620200 Ball bearing
69 0501-620300 Ball bearing
70 2122-404306 Gear K15
71 2122-465400 Gear J43
72 2132-404501 Jig D
73 2103-412102 Ccliar 20259
74 0501-620400 Ball bearing
75 2120-413205 Spiral bevel 20L
76 2133-448115 Bevel jig
77 0501-600400 Ball bearing
78 0600-015000 Step ring 15
79 2129-405724 Gear L48
80 2120-401846 Bevel pinion
81 2120-401945 Diftferential side gear
82 2131-405004 Differential jig
83 2136-600303 Differential case
84 2101-414218 Bolt 8-57
85 0410-080000 Washer 8
86 0452-080160 Pin 8
87 0460-050280 Pin 5
88 2152-406103 Return spring
89 2330-405803 Shce BK comp.
90 2340-435315 Shifter jig cemp.
91 2135-403237 Clutch
92 2152-403706 Spring heek
93 2153-410114 PK (shaft case)
94 2153-704804 PK case
95 2155-401709 Kneek pipe
96 2156-400909 Spring hock
97 2159-407619 HST 10S-5154
98 2101-432506 Flange nut 8
99 2104-433609 Qil seal 20428
100 2105-418508 Gasket 10



Allan
Rettangolo


Page 3/3

ltem no.

[Parts No. Parts name
101 0134-100120 Bolt 10
102 0157-080200 Flange bolt 8
103 0157-080400 Flange bolt 8
104 0157 -080700 Flange bolt 8
105 0157-081000 Flange boit 8
106 0157-081100 Flange bolt 8
107 0460-030250 Pin 3
108 0460-050250 Pin 5
109 0610-042000 Stop ring 42H
110 0650-050160 Steel ball 5/186



Allan
Rettangolo


SPARE PARTS LIST OF TRANSMISSION FE29 FOR SRM850VH

Page 1/3

{tem no. Parts Ne. Parts name

1 2340-407101 Lever BK comp.

2 2111-830909 Case L

3 2112-404002 Bearing ccver

4 2112-612607 Jig case

5 2135-416406 Cam shaft

3 2152-405502 Return spring

7 2153-424500 PK Jig case

8 2153-424609 PK bearing cover

9 2156-400910 Spring heck

10 2150-413602 Air cutlet

11 2101-413804 Rock nut 8

12 2104-402009 O ring P10A

13 2105-400103 Plug 8

14 2105-400806 Plug 14

15 2105-406721 Plug 21

16 2105-414706 Gasket 8

17 2105-414607 Gasket 14

18 0157-060150 Flange bclt

19 2340-408713 Defflook lever comp.

20 2340-435403 Jig CH comp.

21 2111-831005 Case R

22 2144-405305 shifter

23 2101-432506 Flange nut 8

24 2102-414800 Washer 15303

25 2103-436007 Spacer

26 2103-452401 Spaoor

27 2104-400104 il seal 15244

28 2104-400401 Oil seal 14248

29 2104-429103 O ring G55

30 2104-433500 O ring G45

31 0177-080302 8 Stud

32 0600-015000 Stop ring 15

33 2310-470201 Shaft case L. comp.

34 2133-690402 G Jig L

35 2162-403409 Stop ring 25

36 2101-409803 Stop ring 47

37 2104-408803 Oil seal 25477

38 0501-600500 Ball bearing

39 0501-620500 Ball bearing

40 2310-470300 Shaft case R comp.

41 [2133-690501 G Jig R

A2 2152-403409 Stop ring 25

43 2101-409803 Stop ring 47

44 2104-408803 Oil seal 25477

45 0501-600500 Ball bearing

46 0501-620500 Ball bearing

47 2330-347907 Jig A comp.

48 2330-347806 Gear Cl comp.

49 2120-413304 Spiral beve| 20R

50 0501-600400 Ball bearing



Allan
Rettangolo


Page 2/3

ltem no. Parts No. Parts name
51 0501-620300 Ball bearing
52 0531-202417 Needle bearing
53 0600-020000 Stop ring 20
54 0702-202000 Washer
55 2330-348014 Jig B ccmp.
56 2122-465103 Gear AB16-22
57 0501-600400 Ball bearing
58 0501-620200 Ball bearing
59 2122-407505 Gear F30
60 2122-422210 Gear H16
61 2122-431809 Gear F24
62 2132-417901 Jig C
63 2135-416307 Drum BK
64 2103-401706 Collar 172511.5
65 2103-403700 Collar 202515
66 2103-425502 Collar 20258.5
67 2103-452500 Collar 152511
68 0501-620200 Ball bearing
69 0501-620300 Ball bearing
70 2122-404308 Gear K15
71 2122-465400 Gear J43
72 2132-404501 Jig D
73 2103-412102 Collar 20259
74 0501-620400 Ball bearing
75 2120-413205 Spiral bevel 20L
76 2133-448115 Bevel jig
77 0501-600400 Ball bearing
78 0600-015000 Step ring 15
79 2129-405724 Gear L48
80 2120-4018486 Bevel pinion
81 2120-401945 Differential side gear
82 2131-405004 Ditferential jig
83 2136-600303 Differential case
84 2101-414218 Bolt 8-57
85 0410-080000 Washer 8§
86 0452-080160 Pin 8
87 0460-050280 Pin 5
88 2152-406103 Return spring
89 2330-405803 Shoe BK cemp.
90 2340-435315 Shiftar jig cemp.
91 2135-403237 Clutch
92 2152-403706 Spring heck
93 2153-410114 PK (shaft case)
94 2153-704804 PK oase
a5 2155-401709 Knook pipe
96 2156-400909 Spring hook
97 2159-407619 HST 10S-5154
98 2101-432508 Flange nut 8
99 2104-433609 Qil seal 20428
100 2105-418508 Gasket 10



Allan
Rettangolo


Page 3/3

ltem no. Parts No. Parts name
101 0134-100120 Bolt 10
102 0157-080200 Flange bolt 8
103 0157 -080400 Flange bolt 8
104 0157-080700 Flange bolt 8
105 0157-081000 Flange bolt 8
106 0157-081100 Flange bolt 8
107 0460-030250 Pin 3
108 0460-050250 Pin 5
109 0610-042000 Stop ring 42H
110 0650-050160 Steel ball 5/16






